

Unique Plan Description: PED Procedural Pain Management VC

Plan Selection Display: PED Procedural Pain Management VC

PlanType: Medical

Version: 1

Begin Effective Date: 2/13/2014 10:24

End Effective Date: Current

Available at: Ascension Health

VC Rehab Hosp

VCH Behav Hlth

VCH HH Hospice

VCH Select

VCH St Francis

VCH St Joseph

VCH St Teresa

VCHSJ Assess

VCHSJ SBH

VCHST IP Rehab

PED Procedural Pain Management VC

Medications

Neonates (<28 days)(NOTE)*

- sucrose oral solution 15 mL
0.1 mL, Drops-Oral, Oral, q10min PRN Other (See Comment)
Comments: For pain/irritability/prior to procedureApply to anterior portion of the tongueBegin 2 minutes before the procedureMax volume of 0.5 mL per procedure or 2 mL in 24 hours

Infants (>= 28 days - 6 months AND >= 4 kg)(NOTE)*

- sucrose oral solution 15 mL
0.1 mL, Drops-Oral, Oral, q10min PRN Other (See Comment)
Comments: For pain/irritability/prior to procedureApply to anterior portion of the tongueBegin 2 minutes before the procedureMax volume of 0.5 mL per procedure or 2 mL in 24 hours

- lidocaine 1%/sodium bicarb 8.4% 20mL
*0.1 mL, IntraDermal, Form: Syringe, q20min, PRN Pain, Order Duration: 2 hr (DEF)**
0.2 mL, IntraDermal, q20min, PRN Pain, Order Duration: 2 hr, Form: Syringe

Children (> 6 months of age)(NOTE)*

- lidocaine 1% (buffered) jtip 0.2mL
*0.1 mL, IntraDermal, q3min, PRN Pain, Order Duration: 2 hr, Form: Injection (DEF)**
Comments: Drug Form: CO2 Needleless SyringeGive No more than 6 doses in 2 hours
0.2 mL, IntraDermal, q3min, PRN Pain, Order Duration: 2 hr, Form: Injection
Comments: Drug Form: CO2 Needleless SyringeGive No more than 6 doses in 2 hours

For lumbar punctures (All ages), implanted vascular access, and with vascular access in infants less than 6 months(NOTE)*

- lidocaine-prilocaine 2.5%-2.5% topical cream
1 app, Topical, Form: Cream, Once
*Comments: "Age up to 3 months or weight less than 5 kg; Apply maximum of 1 gm to affected area x1, 60 minutes prior to procedure. (Maximum application area = 10 cm2, maximum application time = 1 hour)*Age 3-12 months and weight greater than or equal to 5 kg, Apply maximum of 2 gm to affected area x1, 60 minutes prior to procedure. (Maximum application area = 20 cm2, maximum application time = 4 hours)*Age 1-6 years and weight greater than 10 kg, Apply maximum of 10 gm to affected area x1, 60 minutes prior to procedure. (Maximum application area = 100 cm2, maximum application time = 4 hours)*Age 7-12 years and weight greater than 20 kg, Apply maximum of 20 gm to affected area x1, 60 minutes prior to procedure. (Maximum application area = 200 cm2, maximum application time = 4 hours)"*

For Foley catheter/nasogastric tube placement (all ages)(NOTE)*

- lidocaine 2% topical gel with applicator
1 app, Topical, Once, PRN Pain, Form: Gel
Comments: max dose of 3 mg/kg No more than every 2 hours

For Procedural Numbing**(NOTE)***

- lidocaine-EPINEPHrine 1%-1:200,000 preservative-free injectable solution
5 mL, SubCutaneous, Once, Form: Vial
- lidocaine-EPINEPHrine 2%-1:200,000 preservative-free injectable solution
5 mL, SubCutaneous, Once, Form: Vial
- lidocaine 1% injectable solution
5 mL, SubCutaneous, Once, Form: Vial
- lidocaine 2% injectable solution
5 mL, SubCutaneous, Once, Form: Vial

***Report Legend:**

DEF - This order sentence is the default for the selected order

GOAL - This component is a goal

IND - This component is an indicator

INT - This component is an intervention

IVS - This component is an IV Set

NOTE - This component is a note

Rx - This component is a prescription

SUB - This component is a sub phase